

UNITED STATES DEPARTMENT OF COMMERCE
WASHINGTON 25, D.C.

National Bureau of Standards
Certificate of Analyses

Standard Sample 198
Silica Brick

(All results are based on samples dried at 105° to 110° C.)

Analyst	Al ₂ O ₃	Total iron as Fe ₂ O ₃	TiO ₂	ZrO ₂	P ₂ O ₅	MnO	CaO	MgO	Na ₂ O	K ₂ O	Li ₂ O	Loss on ignition
1.....	{ b 0.17 c, d, 15	{ e 0.65 f, g, 67	0.02	<0.01	h 0.022	i 0.006	2.72	0.07	j 0.007	k 0.016	l 0.001	0.21
2.....	k 19	k. 64	k. 01	-----	k. 012	-----	k 2.74	k. 06	k. 009	k. 010	k. 001	. 32
3.....	{ b. 17 f. 15	{ m. 67 n. 65	. 01	-----	o. 011	-----	2.75	. 06	p. 02	p. 03	-----	. 22
4.....	q. 17	f. 69	. 02	-----	o. 026	-----	2.73	. 08	r. 008	k. 016	k < . 007	. 15
5.....	b. 17	s. 66	. 01	-----	t. 025	-----	2.72	. 07	i. 005	i. 012	i. 002	. 23
6.....	-----	. 68	. 03	-----	. 026	-----	2.72	. 07	i. 005	-----	i. 001	. 23
7.....	b. 16	f. 68	. 03	-----	. 025	<. 005	2.69	. 09	i. 02	i. 02	i. 001	. 22
-----	u. 16	f. 66	. 02	-----	h. 019	-----	2.70	. 08	-----	-----	-----	. 20
-----	k. 15	v. 66	. 02	-----	{ t. 024 k. 02	i. 008	2.74	. 07	-----	-----	k < . 01	. 14
10.....	b. 16	f. 66	. 01	nil	-----	-----	2.67	. 06	-----	-----	-----	. 20
11.....	u, w. 16	f. 68	. 01	-----	t. 024	x. 01	2.67	. 09	-----	-----	-----	-----
12.....	u. 16	f. 67	. 02	-----	t. 024	. 008	2.71	. 08	i. 02	i. 018	-----	-----
Average....	0.16	0.66	0.02	-----	0.022	0.008	2.71	0.07	0.012	0.017	0.001	0.21

* 1 g heated at 900° to 1,000° C. in a covered platinum crucible to constant weight.
 b Weighed ignited NH₄OH precipitate corrected for Fe₂O₃, TiO₂, and P₂O₅.
 c Aluminum separated from iron, titanium, etc., with sodium hydroxide, precipitated, and weighed as AlPO₄.
 d Same value obtained by the Aluminon photometric method.
 e Thiocyanate photometric method.
 f SnCl₂-K₂Cr₂O₇ method.
 g Same value obtained gravimetrically as Fe₂O₃.
 h Molybdenum-blue photometric method.

i Periodate photometric method.
 j Flame-photometric method.
 k Spectrographic determination.
 l Aluminum separated from iron and titanium by ion exchange, and weighed as aluminum oxyquinolate.
 m SnCl₂-KMnO₄ method.
 n Iron separated from aluminum and titanium by ion exchange, precipitated with ammonium hydroxide, and weighed as Fe₂O₃.
 o Gravimetric. Weighed as Mg₂P₂O₇.
 p Titration with AgNO₃ following ion exchange separation of sodium and potassium chlorides.

q 8-Hydroxyquinoline precipitation. Bromate-thiosulfate titration. See Trans. British Ceramic Society 51, No. 9, 438 (1952).
 r Sodium uranyl zinc acetate-gravimetric method.
 s Titrated with Ti₂(SO₄)₃.
 t Phosphomolybdate-alkalimetric method.
 u Weighed as AlPO₄.
 v Orthophenanthroline photometric method.
 w Same value obtained by eriochrome cyanine-R photometric method.
 x Persulfate-arsenite method.

List of Analysts

1. K. M. Sappenfield and R. A. Paulson, National Bureau of Standards.
2. G. R. Eusner, U. S. Steel Corp., Monroeville, Pa.
3. B. E. Gummo, W. O. Osborn, and R. N. Smith, Crescent Division, North American Refractories Co., Curwensville, Pa.
4. M. P. Bennett and Falba Whitney, Gladding, McBean & Co., Los Angeles, Calif.
5. B. C. Ruprecht, Harbison-Walker Refractories Co., Pittsburgh, Pa.

6. A. R. Lesar, A. P. Green Fire Brick Co., Mexico, Mo.
7. L. J. Trostel, General Refractories Co., Baltimore, Md.
8. D. J. Hallisey, Jones & Laughlin Steel Corp., Pittsburgh, Pa.
9. J. J. Hazel, Republic Steel Corp., Cleveland, Ohio.
10. Paul Smith, The Refractories Institute, Mellon Institute, Pittsburgh, Pa.
11. J. B. Armstrong, Sparrows Point Plant, Bethlehem Steel Co., Sparrows Point, Md.
12. W. F. Zollinger, Bethlehem Steel Co., Bethlehem, Pa.

WASHINGTON 25, D.C., January 6, 1960.

A. V. ASTIN, Director.